


| RLITHIUM-ION CELL AND BATTERY TEST SUMMARY | |
|---|--|
| Type..... | Single cell lithium ion battery |
| Sample name..... | Lithium Ion Battery Pack |
| Model..... | ULCR123R, ULCR123RK, ULCR1231R1 |
| Rated value..... | 3.0V, 600mAh, 1.8Wh |
| Mass..... | About 16.547g |
| Shape/Size..... | Cylindrical(D _{Max} X H _{Max}) (16.39mm x 32.49mm) |
| Assembled battery | <input checked="" type="checkbox"/> N/A <input type="checkbox"/> UN38.3.3(f) <input type="checkbox"/> UN38.3.3(g) |
| Manufacturer..... | Dantona Industries, Inc. |
| Address..... | 3051 Burns Ave., Wantagh, NY 11793 |
| Tel/..... | 5167835050 |
| E-mail..... | sal@dantona.com |
| Web..... | N/A |
| UN38.3 test report..... | MTi20092206-1B1 |
| Date of issue..... | 2020.10.29 |
| Revised version..... | ST/SG/AC.10/11/Rev.6/Amend.1 Section38.3 (UN Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria) |
| Testing laboratory..... | Shenzhen Microtest Co., Ltd. 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China. |
| Tel..... | +86-755-88850135 |
| E-mail..... | mti@51mti.com |
| Web..... | http://www.mtitest.com |
| UN38.3 Tests Performed and Successfully Passed | T1 Altitude simulation T2 Thermal test T3 Vibration T4 Shock T5 External short circuit T6 Impact/ Crush T7 Overcharge T8 Forced discharge |
| Test summary No. | MTi20092206-3B1 |
| Date of issue..... | 2020.10.29 |
| Certification laboratory..... | Shenzhen Microtest Co., Ltd. |
| |  Approver: Tom Xue General Manager: Tom Xue <i>Tom Xue</i> |

Dm Dantona VP